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C Section 1: Report summary Product: XR19AX35WM2/48Y

Specification: FCC 27

Section 1: Report summary

1.1 Test specification

Part 27 — Miscellaneous wireless communications services

1.2 Statement of compliance

In the configuration tested the EUT was found compliant

Yes X No []

Test method: ANSI C63.26-2015, 662911 D01 Multiple Transmitter Output
v02r01, 662911 D02 MIMO with Cross-Polarized Antennas vO1.

1.4 Registration number
682159

1.5 Test report revision history

TRF Original report issued
R1TRF

1.6 Limits of responsibility

Note that the results contained in this report relate only to the items tested and were obtained in the period between the date of initial
receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. Nemko Spa authorizes the applicant to
reproduce this report provided it is reproduced in its entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties.

Nemko Spa accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report.

| Report reference 387704-4TRFWL Page 4 of 313 |




@mko

Section 2: Summary of test results

Product:

XR19AX35WM2/48Y

Specification: FCC 27

Section 2: Summary of test results

2.1 FCC Part 27, test results

§27.53(h)(3) |2.1049 Occupied bandwidth Pass
§27.50(d) 2.1046 Peak output power at RF antenna connector
EIRP Pass
§27.50(d) 2.1046 Peak output power at RF antenna connector =
ass
PAPR
827.53(h) 2.1051 Spurious emissions at RF antenna connector Pass
§27.53(h) 2.1053 Radiated spurious emissions Pass
§27.54 2.1055 Frequency stability Pass
Notes:
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Section 3: Equipment under test

Product: XR19AX35WM2/48Y

Specification: FCC 27

Section 3: Equipment under test (EUT) and application details

3.1 Applicant details

Name:

Teko Telecom Srl

Federal

Registration 0018963462

Number (FRN):

Grantee code XM2

Address: Via Meucci, 24/a

City: Castel S. Pietro Terme
Province/State: Bologna

Post code: 40024

Country: Italy

3.2 Modular equipment

Yes []

Single modular approval

No X

Yes []

Limited single modular approval

No X

3.3 Product details
Grantee code:

XM2

Product code: -X19AX35M2B

PCB

Base Station

Model _ XR19AX35WM2/48Y
name/number:

Serial number: 1012991001

3.4 Application purpose

Original certification

Change in identification of presently authorized equipment

Original FCC ID: Grant date:

[J  Class Il permissive change or modification of presently authorized
equipment
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C Section 3: Equipment under test Product: XR19AX35WM2/48Y

Specification: FCC 27

Section 3: Equipment under test

3.5 Composite/related equipment
The EUT is a composite device subject to an additional equipment
authorization
Yes X No []
The EUT is part of a system that operates with, or is marketed with,
another device that requires an equipment authorization
Yes [ No X
If either of the above is “yes”:
has been granted under the FCC ID(s) listed below:
is in the process of being filled under the FCC ID(s) listed below:
is pending with the FCC ID(s) listed below:
has a mix of pending and granted statues under the FCC ID(s)
listed below:
i FCC ID: XM2-X19AX35M2B
i FCC ID:

OOXO

3.7 EUT technical specifications
Down Link: 2180-2200 MHz

Wideband

LTE (16QAM, 64QAM, 256QAM, QPSK)
LTE: 5 MHz, 10 MHz, 15 MHz, 20 MHz
standard

LTE: D7TW

Down Link: 27dBm (0.5 W)
External Antenna is not provided,
equipment that has an external 50 Q RF connector

48 Vdc
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Section 3: Equipment under test

Product:

XR19AX35WM2/48Y

Specification: FCC 27

Section 3: Equipment under test

ltem# 1

Type of equipment: Server
Brand name: Dell
Model name or number: E38S
Serial number: 066JJ5

Nemko sample number:

Connection port:

Cable length and type:

ltem # 2

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:

Iltem # 3

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:

ltem # 4

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:
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C Section 3: Equipment under test Product: XR19AX35WM2/48Y

Specification: FCC 27

3.9 Operation of the EUT during testing
In down-link direction, normal working at max gain with max RF power
output.

This report refer to measurement both RF port 1 and RF port 2.

When a RF port has been tested, the other one has been terminated on
50Q load.

3.10 EUT setup diagram

In this system Cell Hub (Base Station) is the EUT.
The server generates wanted signals in base band frequency and Cell Hub convert the signal to
RF band.
Test setup :
Spectrum
SERVER j‘> L i
33
53
E
TERMINATION
Procedure
Connect the server to the input of EUT by means of optical fiber, so the EUT can works at the
maximum power.
Connect the spectrum analyzer to the RF output connector of the EUT.
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C Section 4: Engineering considerations Product: XR19AX35WM2/48Y

Specification: FCC 27

Section 4: Engineering considerations

4.1 Modifications incorporated in the EUT
Modifications performed to the EUT during this assessment
None X Yes [], performed by Client [] or Nemko []
Details:

4.2 Deviations from laboratory tests procedures
Deviations from laboratory test procedures
None [X] Yes [] - details are listed below:

4.3 Technical judgment
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C Section 5: Test conditions Product: XR19AX35WM2/48Y

Specification: FCC 27

Section 5: Test conditions

5.1 Deviations from laboratory tests procedures
No deviations were made from laboratory test procedures.

5.2 Test conditions, power source and ambient temperatures
Normal temperature, | Temperature: 15-30 °C

humidity and air Relative humidity: 20-75 %
pressure test Air pressure: 86—106 kPa
conditions

When it is impracticable to carry out tests under these conditions, a note to this
effect stating the ambient temperature and relative humidity during the tests shall
be recorded and stated.

Power supply range: | The normal test voltage for equipment to be connected to the mains shall be the
nominal mains voltage. For the purpose of the present document, the nominal
voltage shall be the declared voltage, or any of the declared voltages 5 %, for
which the equipment was designed.
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Section 5: Test conditions, continued

Section 5: Test conditions

5.3 Measurement uncertainty

Product:

XR19AX35WM2/48Y

Specification: FCC 27

Range and Setup Measurement
ST 1P st features Uncertainty
Frequency error 0.001 MHz + 40 GHz 0.08 ppm (2)
10 kHz + 30 MHz 1.0dB )
Carrier power N
RF Output Power 30 MHz + 18 GHz 1.5dB )
18 MHz + 40 GHz 3.0dB (1)
Adjacent channel power 1 MHz + 18 GHz 1.6 dB Q)
Conducted spurious 10 kHz + 26 GHz 3.0dB (1)
emissions 26 GHz + 40 GHz 45dB (1)
Intermodulation attenuation 1 MHz + 18 GHz 2.2dB Q)
Attack time —_frequency 1 MHz = 18 GHz 20ms )
behaviour
Attack time — power 1 MHz + 18 GHz 25ms (1)
behaviour
Release time — frequency .
behaviour 1 MHz + 18 GHz 2.0ms 1)
Re'eaz‘;;'g\’/?o;rpower 1 MHz + 18 GHz 2.5ms 1)
Conducted Transient behaviour of the
transmitter— Transient 1 MHz + 18 GHz 0.2 kHz Q)
Transmitter frequency behaviour
Transient behaviour of the
transmitter — Power level 1 MHz + 18 GHz 9% (1)
slope
Frequency deviation -
Maximum permissible 0.001 MHz + 18 GHz 1.3% Q)
frequency deviation
Frequency deviation -
Response o_f the transmitter 0.001 MHz = 18 GHz 0.5 dB )
to modulation frequencies
above 3 kHz
Dwell time - 3% (1)
Hopping Frequency . o
Separation 0.01 MHz + 18 GHz 1% 1)
Occupied Channel Bandwidth 0.01 MHz + 18 GHz 2% Q)
Modulation Bandwidth 0.01 MHz + 18 GHz 2% (1)
) _ o 10 kHz + 26.5 GHz 6.0 dB 1)
Radiated spurious emissions
. 26.5 GHz + 40 GHz 8.0dB 1)
Radiated -
Effective radiated power 10 kHz + 26.5 GHz 6.0dB (1)
transmitter 26,5 GHz + 40 GHz 8.0 dB )
. . o 10 kHz + 26.5 GHz 6.0 dB 1)
. Radiated spurious emissions
Radiated 26.5 GHz + 40 GHz 8.0dB Q)
Receiver Sensitivity measurement 1 MHz + 18 GHz 6.0 dB Q)
Conducted spurious 10 kHz + 26 GHz 3.0dB (1)
Conducted L
emissions 26 GHz + 40 GHz 45dB 1)
(1) The reported expanded uncertainty of measurement is stated as the standard uncertainty of
measurement multiplied by the coverage factor k = 2 which has been derived from the assumed normal
probability distribution with infinite degrees of freedom and for a coverage probability of 95 %
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Section 5: Test conditions

Product:

XR19AX35WM2/48Y

Specification: FCC 27

5.4 Test equipment

Equipment Manufacturer Model No. Asset/Serial No. Next cal.
Spectrum Analyzer Agilent N9030A PXA MY53120882 12/2019
Climatic Chambre Angelantoni ACS-Hygros 600 7237 09/2020
Trilog Broad Band
Antenna 25-8000 MHz Schwarzbeck VULB 9162 VULB 9162-25 07/2021
Antenna 1-18 GHz Schwarzbeck STLP 9148 STPL 9148-123 07/2021
Double ridge horn .
antenna (4 + 40 GHz) RFSpin DRH40 061106A40 02/2020
Broadband preamplifier . JS44-18004000-35-8P-
(18 = 40 GHz) Miteq R 1.627 09/2019
Broadband preampifier | schwarzbeck BBV 9718 9718-137 08/2019
EM| receiver 20Hz =8 | Rgs ESU8 100202 01/2020
oMl recelver 2Hz =44 | Ras ESW44 101620 05/2019
Hydraulic revolving
platform Nemko RTPL 01 4.233 NCR
Turning-table R&S HCT 835 803/03 NCR
Antenna mast R&S HCM 836 529/05 NCR
Controller R&S HCC 836 620/7 NCR
Semi-anechoic 10m semi-anechoic
chamber Nemko chamber 530 09/2021
Shielded room Siemens 10m control room 1947 NCR
Semi-anechoic 10m semi-anechoic
chamber Nemko chamber /0 NCR

. . 3m semi-anechoic
Shielded Room Siemens chamber 3 NCR
Motor controller Emco 1051-25 9012-1559 NCR
Motor controller Emco 1061-1.521 9012-1508 NCR
Antenna Tower Emco 2071-2 9601-1940 NCR
Controller pole/table Emco 2090 9511-1099 NCR
Note: N/A = Not Applicable, NCR = No Cal Required, COU = CAL On Use
(*) Equipment supplied by manufacturer’s
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C Appendix A: Test results Product: XR19AX35WM2/48Y

Specification: FCC 27

Appendix A: Test results

Clause 27.53(h)(3) Occupied bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.

Test date: 04/03/2019 to 05/10/2019
Test results: Pass

Special notes
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Appendix A: Test results Product: XR19AX35WM2/48Y

Nemko

Specification: FCC 27

RF PORT 1

Carrier Ref Freq 2.182500000 GHz Carrier Ref Freq: 2.182500000 GHz

e Trig: Free Run AvglHold:>1010 Direction: Downlink

Carrier Ref Freq 2.182500000 GHz Carrier Ref Freq: 2152500000 GHz §
g Trig: Free Run Avg|Hold:>1010 Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10dB  Num CC{s): 1

#Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1

Ref 30.00 dBm Ref 30.00 dBm

A AT N B A S

R T

wwwf_v.nmw“w..«-»l'-l“

(LT RNY P—
Center 2.183 GHz Active Carrier(s) 1, Span 10 MHz,

Sweep 13.2 ms|
Occupied Bandwidth Total Power 25.9 dBm
4.4814 MHz

Transmit Freq Error 379 Hz

Center 2.183 GHz
VBW 1 MHz

Active Carrier(s) 1, Span 10 MHz,

VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power

4.4670 MHz

Transmit Freq Error -4.521 kHz

26.0 dBm

% of OBW Power 99.00 % % of OBW Power 99.00 %
x dB Bandwidth 4.771 MHz x dB -26.00 dB

x dB Bandwidth 4.714 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK, Channel: BOTTOM, Modulation: 16QAM,
BW=5MHz

BW=5MHz
OGNS PR CPETNCT P Carrier Ref Freq: 2.162300000 GHz

(NG PR PEONI VI PR Carrier Ref Freq: 2.182300000 GHz
Trig: Free Run Avg|Hold:>10110 Direction: Downlink il = Trig: Free Run Avg|Hold:>10110 Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10dB  Num CC{s): 1 #Atten: 16 dB Ext Gain: -31.10dB  Num CC{s): 1
Ref 30.00 dBm

Ref 30.00 dBm

A o Mg LA A AP N o et oo g

4
VTR AR

M A ek PN gt s St

Center 2.183 GHz

Active Carrier(s) 1, Span 10 MHz,
Sweep 13.2 ms|

Center 2.183 GHz Active Carrier(s) 1, span 10 MHz
VBW 1 MHz

Sweep 13.2 ms|
Occupied Bandwidth Total Power 26.0 dBm Occupied Bandwidth Total Power 25.9 dBm
4.4735 MHz

4.4790 MHz
Transmit Freq Error 545 Hz % of OBW Power 99.00 % Transmit Freq Error -51 Hz
x dB Bandwidth 4.764 MHz x dB

VBW 1 MHz

% of OBW Power 99.00 %

-26.00 dB x dB Bandwidth 4.741 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM,

Channel: BOTTOM, Modulation: 256QAM,
BW=5MHz

BW=5MHz
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Appendix A: Test results

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

WIS P Y

Center 2.19 GHz
#Res BW 30 kHz VBW 1 MHz

Active Carrier(s) 1, Span 10 MHz|
Sweep 13.2 ms;

Occupied Bandwidth Total Power 25.7 dBm
4.4748 MHz

Transmit Freq Error 328 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.786 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation; QPSK,
BW=5MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

e i

|
NUPPIRTY PR R e

Center 2.19 GHz
#Res BW 30 kHz VBW 1 MHz

Active Carrier(s) 1, Span 10 MHz|
Sweep 13.2 ms;

Total Power 25.8 dBm

Occupied Bandwidth
4.4778 MHz

Transmit Freq Error -3.240 kHz
x dB Bandwidth 4.765 MHz x dB -26.00 dB

% of OBW Power 99.00 %

Channel: MIDDLE, Modulation: 64QAM,
BW=5MHz

Product: XR19AX35WM2/48Y

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz

W Trig: Free Run
#Atten: 16 dB

Specification: FCC 27

AvglHold:>1010  Direction: Downlink
Ext Gain: -31.10 dB MNum CC(s): 1

Ref 30.00 dBm

s

Center 2.19 GHz

#Res BW 30 kHz VBW 1 MHz

Occupied Bandwidth
4.4726 MHz

Transmit Freq Error 858 Hz

Total Power 25.9 dBm

% of OBW Power 99.00 %
x dB Bandwidth 4,774 MHz x dB

L TS Ao

Active Carrier(s) 1, Span 10 MHz|
Sweep 13.2 ms;

-26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=5MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz

W Trig: Free Run
#Atten: 16 dB

AvglHold:>1010  Direction: Downlink
Ext Gain: -31.10 dB MNum CC(s): 1

Ref 30.00 dBm

A R s

#Res BW 30 kHz VBW 1 MHz

Occupied Bandwidth
4.4692 MHz

Transmit Freq Error -1.510 kHz

Total Power 25.8 dBm

% of OBW Power 99.00 %
x dB Bandwidth 4.740 MHz x dB

Active Carrier(s) 1, Span 10 MHz|
Sweep 13.2 ms;

-26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=5MHz
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Appendix A: Test results

Direction: Downlink

Carrier Ref Freq 2.197500000 GHz Carrier Ref Freq: 2.187500000 GHz
L oo Trig: Free Run Avg|Hold:>10/10
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

el datmi oAy g e SN

|
{
!
‘II
e L it s i
Center 2.198 GHz Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2ms
Total Power 25.4 dBm

Occupied Bandwidth

4.4648 MHz
-4.209 kHz % of OBW Power
4.743 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel: TOP, Modulation: QPSK,
BW=5MHz

Direction: Downlink

Carrier Ref Freq 2.197500000 GHz Carrier Ref Freq: 2.187500000 GHz
L oo Trig: Free Run Avg|Hold:>10/10
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Product: XR19AX35WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 2187500000 GHz
Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Carrier Ref Freq 2.197500000 GHz
=

Ref 30.00 dBm

AP honstotg i AN
Active Carrier(s) 1, Span 10 MHz
VBW 1 MHz Sweep 13.2ms
25.5 dBm

Center 2.198 GHz
#Res BW 30 kHz
Total Power

Occupied Bandwidth

4.4596 MHz
=3.716 kHz % of OBW Power
4.760 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel: TOP, Modulation: 16QAM,
BW=5MHz

Carrier Ref Freq: 2187500000 GHz
Avg|Hold:>10/10
Ext Gain: -31.10 dB

Direction: Downlink
Num CC(s): 1

Trig: Free Run
MFGain:Low SAtten: 16 dB

Carrier Ref Freq 2.197500000 GHz
=

Ref 30.00 dBm
e N

J
1

LU

Ref 30.00 dBm
WAL

i pruis e L s

B S LT FERRE

AN N el
VBW 1 MHz
25.4 dBm

Center 2.198 GHz
Total Power

#Res BW 30 kHz
Occupied Bandwidth

4.4730 MHz

865 Hz

4.761 MHz

% of OBW Power

Transmit Freq Error
x dB Bandwidth xdB

BW=5MHz

Active Carrier(s) 1, Span 10 MHz
Sweep 13.2ms

99.00 %
-26.00 dB

f

Active Carrier(s) 1, Span 10 MHz
Sweep 13.2ms

T 1 et

VBW 1 MHz
25.5 dBm

Center 2.198 GHz
Total Power

#Res BW 30 kHz

Occupied Bandwidth
4.4732 MHz
% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error 805 Hz
4.740 MHz xdB

x dB Bandwidth

Channel: TOP, Modulation: 256QAM,
BW=5MHz

Channel: TOP, Modulation: 64QAM,

Page 17 of 313 |
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Appendix A: Test results Product: XR19AX35WM2/48Y

emko

Specification: FCC 27

Carrier Ref Freq 2.185000000 GHz Carrier Ref Freq: 2.185000000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

it B

PRPSSRASpren T Rl SRR Sr—

Center 2.18% GHz ] Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms

Occupied Bandwidth Total Power 25.9 dBm
8.9211 MHz

Transmit Freq Error 702 Hz % of OBW Power 99.00 %

x dB Bandwidth 9.423 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=10MHz

Carrier Ref Freq 2.185000000 GHz Carrier Ref Freq: 2.185000000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

ST IRERATHe T

b oy

Center 2.185 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms

Occupied Bandwidth Total Power 26.0 dBm
8.9207 MHz

Transmit Freq Error 6.734 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.285 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM,
BW=10MHz

Carrier Ref Freq 2.185000000 GHz Carrier Ref Freq: 2.185000000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

AT s P T A

AR A L g ey

Ref 30.00 dBm

Center 2.18% GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms

Occupied Bandwidth Total Power 26.0 dBm
8.9299 MHz

Transmit Freq Error 5.945 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.434 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=10MHz

Carrier Ref Freq 2.185000000 GHz Carrier Ref Freq: 2.185000000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

T

|
d
MR A

T Y e

Center 2.185 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms

Occupied Bandwidth Total Power 26.0 dBm
8.9264 MHz

Transmit Freq Error 2.920 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.397 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=10MHz

| Report reference 387704-4TRFWL
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Appendix A: Test results Product: XR19AX35WM2/48Y

‘Nemko

Specification: FCC 27

Carrier Ref Freq 2.190000000 GHz [ EI AR Carrier Ref Freq 2.190000000 GHz [l R e i LT
Trig: Free Run AvglHold:>1010 Direction: Downlink

- W Trig: Free Run AvglHold:>1010  Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10 dB MNum CC(s): 1

#Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1

Ref 30.00 dBm Ref 30.00 dBm

e i ool A b s e Yk o A e A el AT

1
I.

‘_,,Mww.h,,..',‘,.m-«uf e v

Active Carrier(s) 1, Span 20 MHz| Center 2.19 GHz Active Carrier(s) 1, Span 20 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms| #Res BW 30 kHz

VBW 1 MHz Sweep 26.4 ms|
Occupied Bandwidth Total Power 25.9 dBm Occupied Bandwidth Total Power 25.8 dBm
8.9271 MHz 8.9386 MHz

Transmit Freq Error -6.775 kHz % of OBW Power 99.00 %
-26.00 dB x dB Bandwidth 9.348 MHz x dB -26.00 dB

Transmit Freq Error 307 Hz % of OBW Power 99.00 %
x dB Bandwidth 9.274 MHz x dB

Channel: MIDDLE, Modulation; QPSK, Channel: MIDDLE, Modulation: 16QAM,
BW=10MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink - W Trig: Free Run AvglHold:>1010  Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1 #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm Ref 30.00 dBm

B B L e e T

P T s

\
| ] i
[ sro w— PP T Vg npmaritioeti

Center 2.19 GHz Active Carrier(s) 1, Span 20 MHz Center 2.19 GHz Active Carrier(s) 1, Span 20 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms| #Res BW 30 kHz

VBW 1 MHz Sweep 26.4 ms|
Occupied Bandwidth Total Power 25.8 dBm Occupied Bandwidth Total Power 25.8 dBm
8.9300 MHz

8.9232 MHz

Transmit Freq Error 2.141 kHz % of OBW Power 99.00 %
-26.00 dB x dB Bandwidth 9.282 MHz x dB -26.00 dB

Transmit Freq Error -3.498 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.318 MHz x dB

Channel: MIDDLE, Modulation: 64QAM,

Channel: MIDDLE, Modulation: 256QAM,
BW=10MHz

BW=10MHz

| Report reference 387704-4TRFWL
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Appendix A: Test results

e Product: XR19AX35WM2/48Y

Specification: FCC 27

Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink W Trig: Free Run Avg|Hold:>10110
#Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1 #Atten: 16 dB

Direction: Downlink

Ext Gain: -31.10dB  Num CC{s): 1
Ref 30.00 dBm

Ref 30.00 dBm

|
e T P ——
Center 2.195 GHz
#Res BW 30 kHz

[ NP P

Active Carrier(s) 1, Span 20 MHz Center 2.195 GHz

Active Carrier(s) 1, Span 20 MHz|
Sweep 26.4 ms| #Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|
Occupied Bandwidth Total Power 25.5 dBm

Occupied Bandwidth Total Power
8.9218 MHz 8.9347 MHz

Transmit Freq Error 790 Hz % of OBW Power 99.00 %
x dB -26.00 dB

x dB Bandwidth 9.369 MHz x dB -26.00 dB

VBW 1 MHz

25.6 dBm
Transmit Freq Error -4.793 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.427 MHz

Channel: TOP, Modulation: QPSK, Channel: TOP, Modulation: 16QAM,
BW=10MHz BW=10MHz

Carrier Ref Freq: 2.195000000 GHz

W Trig: Free Run AvglHold:>1010  Direction: Downlink
#Atten: 16 dB

Ext Gain: -31.10dB  Num CC{s): 1
Ref 30.00 dBm

Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz Carrier Ref Freq 2.195000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink
#Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

B T L Lt R R

e L

/

T

#Res BW 30 kHz

Active Carrier(s) 1, Span 20 MHz Center 2.195 GHz
VBW 1 MHz

Active Carrier(s) 1, Span 20 MHz
Sweep 26.4 ms| #Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|
Occupied Bandwidth Total Power 25.5 dBm Occupied Bandwidth Total Power
8.9347 MHz

8.9243 MHz

Transmit Freq Error 2.852 kHz % of OBW Power 99.00 %
x dB -26.00 dB

x dB Bandwidth 9.463 MHz

25.6 dBm

Transmit Freq Error -2.583 kHz
x dB Bandwidth 9.388 MHz

% of OBW Power 99.00 %

x dB -26.00 dB

Channel: TOP, Modulation: 64QAM, Channel: TOP, Modulation: 256QAM,
BW=10MHz BW=10MHz

| Report reference 387704-4TRFWL
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Appendix A: Test results Product: XR19AX35WM2/48Y

emko

Specification: FCC 27

Carrier Ref Freq 2.187500000 GHz Carrier Ref Freq: 2.157500000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB MNum CC(s): 1

Ref 30.00 dBm

e kb e g »mmy-m_.,.]

w.wmvf»w*ﬂ

Center 2.188 GHz Active éarrler{s) 1, Span 30 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|
Occupied Bandwidth Total Power 26.2 dBm

13.360 MHz

Transmit Freq Error 4.503 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.83 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=15MHz

Carrier Ref Freq 2.187500000 GHz Carrier Ref Freq: 2.157500000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB MNum CC(s): 1

Ref 30.00 dBm

"‘““"“"M‘W‘\“"”’““*‘""‘*"ﬂl

v

;
.,.-Wn‘w.mwwwl"ﬂ‘

Center 2.188 GHz Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 26.1 dBm
13.394 MHz

Transmit Freq Error -3.918 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.87 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM,
BW=15MHz

Carrier Ref Freq 2.187500000 GHz Carrier Ref Freq: 2.157500000 GHz
o Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB MNum CC(s): 1

Ref 30.00 dBm

Yo b -cwm—-»lﬂhbh-"“
Center 2.188 GHz Active éarrler{s) 1, Span 30 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|
Occupied Bandwidth Total Power 26.1 dBm
13.376 MHz

Transmit Freq Error -2.827 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.03 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq 2.187500000 GHz Carrier Ref Freq: 2.157500000 GHz
o Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB MNum CC(s): 1

Ref 30.00 dBm
W—lmlmmmw]

Center 2.188 GHz Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

4WV,WNW’-|"\“MW0N

Occupied Bandwidth Total Power 26.0 dBm
13.372 MHz

Transmit Freq Error -7.044 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.92 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=15MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

Specification: FCC 27

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2 190000000 GHz
Trig: Free Run

MFGain:Low

AvglHold:>1010  Direction: Downlink

#Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1

Ref 20.00 dBm

#Res BW 30 kHz

Occupied Bandwidth

Active Carrier(s) 1, Span 30 MHz

VBW 1 MHz Sweep 39.6 ms|

Total Power 26.0 dBm

13.381 MHz

Transmit Freq Error
x dB Bandwidth

-7.074 kHz
13.91 MHz x dB -26.00 dB

% of OBW Power 99.00 %

Channel: MIDDLE, Modulation; QPSK,

Carrier Ref Freq 2.190000000 GHz

G
MIFGain:Low

Y Trig: Free Run

BW=15MHz

Carrier Ref Freq: 2.180000000 GHz

Avg|Hold:>10/10 Direction: Downlink
#Atten: 16 dB Ext Gain: -3110dB  Num CC(s): 1

Ref 20.00 dBm

w‘w‘*«r‘“’”“"t”"‘*"”m

Center 2.19 GHz
#Res BW 30 kHz

Occupied Bandwidth

13.386 MHz
-5.128 kHz
13.98 MHz

Transmit Freq Error
x dB Bandwidth

Active Carrier(s) 1, Span 30 MHz

VBW 1 MHz Sweep J39.6 ms

Total Power 26.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Channel: MIDDLE, Modulation: 64QAM,
BW=15MHz

| Report reference 387704-4TRFWL

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz

T Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB MNum CC(s): 1

Ref 20.00 dBm

ﬁ\wuﬁwmwnwmnm-]

/ ‘\

A

po—— = ————

Active Carrier(s) 1, Span 30 MHz

#Res BW 30 kHz Sweep 39.6 ms|

VBW 1 MHz
Occupied Bandwidth
13.389 MHz

-5.563 kHz % of OBW Power 99.00 %
13.96 MHz x dB -26.00 dB

Total Power 26.0 dBm

Transmit Freq Error
x dB Bandwidth

Channel: MIDDLE, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz

m Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 20.00 dBm

-
AR AT '

Center 2.19 GHz

Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz

VBW 1 MHz Sweep J39.6 ms

Occupied Bandwidth
13.382 MHz

Total Power 26.0 dBm

Transmit Freq Error 577 Hz
x dB Bandwidth

% of OBW Power 99.00 %

13.92 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=15MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

emko

Specification: FCC 27

Carrier Ref Freq 2.192500000 GHz Carrier Ref Freq: 2.192500000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

[ b

\MWMM

Center 2.193 GHz ] Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep J39.6 ms

Occupied Bandwidth Total Power 25.8 dBm
13.390 MHz

Transmit Freq Error -4.961 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.98 MHz xdB -26.00 dB

Channel: TOP, Modulation: QPSK,
BW=15MHz

Carrier Ref Freq 2.192500000 GHz Carrier Ref Freq: 2.192500000 GHz
L »= Trig: Free Run AvglHold: 1010 Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

I ARA i auanseh maiedes mass e

st e

Center 2.193 GHz ] Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep J39.6 ms

Occupied Bandwidth Total Power 25.9 dBm
13.383 MHz

Transmit Freq Error -5.413 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.02 MHz xdB -26.00 dB

Channel: TOP, Modulation: 64QAM,
BW=15MHz

Carrier Ref Freq 2.192500000 GHz Carrier Ref Freq: 2.192500000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

»..Wm‘mmw«f‘ﬂh
Center 2.193 GHz Active Carrier(s) 1, Span 30 MHz

#Res BW 30 kHz VBW 1 MHz Sweep J39.6 ms

Occupied Bandwidth Total Power 25.9 dBm
13.396 MHz

Transmit Freq Error -610 Hz % of OBW Power 99.00 %

x dB Bandwidth 14.02 MHz xdB -26.00 dB

Channel: TOP, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq 2.192500000 GHz Carrier Ref Freq: 2.192500000 GHz
L oo Trig: Free Run AvglHold:>10/10  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.10 dB Num CC(s): 1

Ref 30.00 dBm

P A o e

i
{

!
MM‘WMM"

Center 2.193 GHz ] Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep J39.6 ms

Occupied Bandwidth Total Power 25.9 dBm
13.381 MHz

Transmit Freq Error 1.381 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.99 MHz xdB -26.00 dB

Channel: TOP, Modulation: 256QAM,
BW=15MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

emko

Specification: FCC 27

[ G R OO IIVKCT PR Corrier Ref Freq: 2190000000 GHz [ AT AL KCTs PRl Corrier Ref Freq: 2190000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink W Trig: Free Run AvglHold: /10 Direction: Downlink
AFGainLow #Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1 NFGain:Low #Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1

Ref 20.00 dBm Ref 20.00 dBm

/

T W’M’*ﬁ‘j

mw.wr-—.amw-]

Vi Ao

. Active Carrier(s) 1, Span 40 MHz . Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms| #Res BW 30 kHz

VBW 1 MHz Sweep 52.8 ms|
Occupied Bandwidth Total Power 25.5 dBm Occupied Bandwidth Total Power 25.6 dBm
17.826 MHz 17.851 MHz

Transmit Freq Error -18.235 kHz % of OBW Power 99.00 %
-26.00 dB x dB Bandwidth 18.47 MHz x dB -26.00 dB

Transmit Freq Error -12.499 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.37 MHz x dB

Channel: MIDDLE, Modulation; QPSK, Channel: MIDDLE, Modulation: 16QAM,
BW=20MHz

[ G R OO IIVKCT PR Corrier Ref Freq: 2190000000 GHz [ T AL KCTs PRl Corrier Ref Freq: 2190000000 GHz
Trig: Free Run AvglHold:>1010  Direction: Downlink W Trig: Free Run AvglHold:>1010  Direction: Downlink
AFGainLow #Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1 MEGainLow  #Atten: 16 dB Ext Gain: -31.10dB  Num CC(s): 1

Ref 20.00 dBm Ref 30.00 dBm

Active Carrier(s) 1, Span 40 MHz Active Carrier(s) 1, Span 40 MHz
Sweep 52.8 ms| #Res BW 30 kHz

VBW 1 MHz Sweep 52.8 ms|
Occupied Bandwidth Total Power 25.6 dBm Occupied Bandwidth Total Power 25.6 dBm
17.828 MHz 17.845 MHz

Transmit Freq Error -18.662 kHz % of OBW Power 99.00 %
-26.00 dB x dB Bandwidth 18.57 MHz x dB -26.00 dB

#Res BW 30 kHz VBW 1 MHz

Transmit Freq Error -15.695 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.44 MHz x dB

Channel: MIDDLE, Modulation: 64QAM,

Channel: MIDDLE, Modulation: 256QAM,
BW=20MHz

BW=20MHz
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P Appendix A: Test results Product: XR19AX35WM2/48Y

Specification: FCC 27

RF PORT 2

Carrier Ref Freq 2.182500000 GHz Carrier Ref Freq: 2.182500000 GHz
o Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Carrier Ref Freq 2.182500000 GHz Carrier Ref Freq: 2.182500000 GHz
B Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm Ref 25.00 dBm

O e SR

e Mmooty e e

|
;
/

vl

R e

Center 2.183 GHz Active Carrier(s) 1, Span 10 MHz|

Center 2.183 GHz Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms;

#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|
Occupied Bandwidth Total Power 26.1 dBm
4.4715 MHz

Transmit Freq Error 2.201 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.740 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 26.1 dBm
4.4709 MHz

Transmit Freq Error 1.852 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.759 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK, Channel: BOTTOM, Modulation: 16QAM,
BW=5MHz BW=5MHz

[ T PP ER Gorrier Ref Freq: 2162500000 GHz Carrier Ref Freq 2.182500000 GHz [l ERLE T KL

o Trig: Free Run AvglHold:>1010  Direction: Downlink B Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1 MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm v Ref 25.00 dBm

A AT b T gl et e e

ot

T el fertat iy i )

Active Carrier(s) 1, Span 10 MHZ Center 2.183 GHz Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms| #Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

QOccupied Bandwidth Total Power 26.1 dBm QOccupied Bandwidth Total Power 26.2 dBm
4.4778 MHz 4.4731 MHz

Transmit Freq Error -1.272 kHz % of OBW Power 99.00 % Transmit Freq Error 731 Hz % of OBW Power 99.00 %

x dB Bandwidth 4,772 MHz x dB -26.00 dB x dB Bandwidth 4.748 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM, Channel: BOTTOM, Modulation: 256QAM,
BW=5MHz BW=5MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

emko

Specification: FCC 27

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
S Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm

!
g g A s

Center 2.19 GHz Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms;

Occupied Bandwidth Total Power 25.9 dBm
4.4681 MHz

Transmit Freq Error -2.053 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.768 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: QPSK,
BW=5MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
S Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm

L T

Active Carrier(s) 1, Span 10 MHZ
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.0 dBm

4.4765 MHz

Transmit Freq Error 517 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.775 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 64QAM,
BW=5MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
S Trig: Free Run AvgHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm

s s A g e oy it

»m.-.u.w-‘um!m\‘—n""f""
Center 2.19 GHz Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 25.9 dBm
4.4790 MHz

Transmit Freq Error -2.199 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,713 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=5MHz

Carrier Ref Freq 2.190000000 GHz Carrier Ref Freq: 2.180000000 GHz
S Trig: Free Run AvgHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm

e A G e TR

S VAN et

Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.1 dBm
4.4749 MHz

Transmit Freq Error 356 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.726 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=5MHz
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P Appendix A: Test results Product: XR19AX35WM2/48Y

Specification: FCC 27

Carrier Ref Freq 2.197500000 GHz Carrier Ref Freq: 2.197600000 GHz
d ol Trig: Free Run AvglHold:>1010  Direction: Downlink
WFGain:Low SAtten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm

b s AT Sl iy

1 b
bt o,

vliadptnotbios
ICenter 2.198 GHz ) Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2ms

Occupied Bandwidth Total Power 25.7 dBm
4.4669 MHz

Transmit Freq Error -3.432 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.772 MHz xdB -26.00 dB

Channel: TOP, Modulation: QPSK,
BW=5MHz

Carrier Ref Freq 2.197500000 GHz Carrier Ref Freq: 2.197600000 GHz
d ol Trig: Free Run AvglHold:>1010  Direction: Downlink
WFGain:Low SAtten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm

e g

Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2ms

Occupied Bandwidth Total Power 25.7 dBm

4.4735 MHz

Transmit Freq Error 985 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.754 MHz xdB -26.00 dB

Channel: TOP, Modulation: 64QAM,
BW=5MHz

Ref Fr 2.197500000 GH;
Carflor Raf Frag 2.137500000 GH= Run " vgHold:>1010  Direction: Downlink

WFGaindLow © #Atten: 16 dB Ext Gain: 31.30dB  Num CC(s): 1

Ref 25.00 dBm

A AT e e o A

ICenter 2.198 GHz Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1MHz Sweep 13.2ms

Occupied Bandwidth Total Power 25.7 dBm
4.4714 MHz

Transmit Freq Error =50 Hz % of OBW Power 99.00 %

x dB Bandwidth 4.711 MHz xdB -26.00 dB

Channel: TOP, Modulation: 16QAM,
BW=5MHz

Ref Fr 2.197500000 GH;
Carflor Raf Frag 2.137500000 GH= Run " vgHold:>1010  Direction: Downlink

WFGaindLow © #Atten: 16 dB Ext Gain: 31.30dB  Num CC(s): 1

Ref 25.00 dBm

e AT S A, v e

it gl plpabs \y ‘\‘\\Wv-‘w.-u\,l,.-,n,‘\-w_r“. "
Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1MHz Sweep 13.2ms

Occupied Bandwidth Total Power 25.7 dBm
4.4711 MHz

Transmit Freq Error 1.075 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.780 MHz xdB -26.00 dB

Channel: TOP, Modulation: 256QAM,
BW=5MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

emko

Specification: FCC 27

Carrier Ref Freq: 2,185000000 GHz Ref Freq: 2,185000000 GHz
Carrier Ref Freg 2185000000 GHz __ Jriytarii AvglHold:>1010  Direction: Downlink Carrler Raf Frag 2.185000000 GH= Run AvglHold:>10/10  Direction: Downlink

WFGaindLow © #Atten: 16 dB Ext Gain: 31.30dB  Num CC(s): 1

WFGainlow © #Atten: 16 dB Ext Gain: -31.30dB  Num CC(s): 1

Ref 25.00 dBm C Ref 25.00 dBm

|
\

'

[ \ f |
I R—— [ S RS RPRNPA L S S

AR A A AN A g AR g A P A 4 e

Active Carrier(s) 1, Span 20 MHz ICenter 2.185 GHz Active Carrier(s) 1, Span 20 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms #Res BW 30 kHz VBW 1MHz Sweep 26.4 ms

Occupied Bandwidth Total Power 26.1 dBm Occupied Bandwidth Total Power 26.0 dBm
8.9259 MHz 8.9298 MHz

Transmit Freq Error 6.570 kHz % of OBW Power 99.00 % Transmit Freq Error 6.887 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.382 MHz xdB -26.00 dB x dB Bandwidth 9.417 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: QPSK, Channel: BOTTOM, Modulation: 16QAM,
BW=10MHz BW=10MHz

[ ERLE I KcIa Pl Corrier Ref Freq: 2.185000000 GHz Carrier Ref Freq 2.185000000 GHz Ref Freq: 2185000000 GHz
d e Trig: Free Run AvglHald:>1010 Direction: Downlink d o T Run Avg|Hald:>10110 Direction: Downlink
HFGainiLow #Atten: 16 dB Ext Gain: -31.30 dB  Num CC{s): 1 WFGainiLow © #Aten: 16 dB Ext Gain: -31.30d8  Mum CC(s): 1

Ref 25.00 dBm I Ref 25.00 dBm

ko it ke b g 4 B e g g

ittt Tt

ICenter 2.185 GHz Active Carrier(s) 1, Span 20 MHz . Active Carrier(s) 1, Span 20 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms #Res BW 30 kHz VBW 1MHz Sweep 26.4 ms

Occupied Bandwidth Total Power 26.1 dBm Occupied Bandwidth Total Power 26.0 dBm
8.9355 MHz 8.9224 MHz

Transmit Freq Error 1.770 kHz % of OBW Power 99.00 % Transmit Freq Error 2.368 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.432 MHz xdB -26.00 dB x dB Bandwidth 9.331 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM, Channel: BOTTOM, Modulation: 256QAM,
BW=10MHz BW=10MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

Specification: FCC 27

Carrier Ref Freq 2.190000000 GHz IRl iR NI Carrier Ref Freq 2.190000000 GHz IR T kL
S Trig: Free Run AvglHold:>1010 Direction: Downlink S Trig: Free Run Avg|Hold:>10/10 Direction: Downlink
NFGain:low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1 MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm Ref 25.00 dBm

o Ao g0 o g o o b ¥

b Aot

Jr [
i \

M.W-ﬁd.ﬂ\"'ﬁ"“"‘d AT RN s LR ——

Center 2.19 GHz

Active Carrier(s) 1, Span 20 MHz Center 2.19 GHz
#Res BW 30 kHz VBW 1 MHz

Sweep 26.4 ms| #Res BW 30 kHz VBW 1 MHz
Occupied Bandwidth Total Power 26.0 dBm

8.9316 MHz

Transmit Freq Error -314 Hz % of OBW Power 99.00 %
x dB Bandwidth 9.365 MHz x dB -26.00 dB

Active Carrier(s) 1, Span 20 MHz
Sweep 26.4 ms;

Occupied Bandwidth Total Power 25.9 dBm
8.9275 MHz

Transmit Freq Error -2.250 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.383 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: QPSK, Channel: MIDDLE, Modulation: 16QAM,
BW=10MHz

[ NS WA LTI PR Corrier Ref Freq: 2190000000 GHz [ I WAL RCTargl Corrier Ref Freq: 2.180000000 GHz
W Trig: Free Run AvglHold:>1010  Direction: Downlink W Trig: Free Run AvglHeld:>1010  Direction: Downlink
MFGainLow | KAtten: 16 dB Ext Gain: -31.30 dB  Num CC(s): 1 MEGainLow — #Atten: 16 dB Ext Gain: -31.30 dB  Num CC(s): 1

Ref 25.00 dBm Ref 25.00 dBm

el et Mo Bttt

T IS ———

|

i t
e R e R pR

Y

Center 2.19 GHz

Active Carrier(s) 1, Span 20 MHz| Center 2.19 GHz
#Res BW 30 kHz VBW 1 MHz

Active Carrier(s) 1, Span 20 MHz|
Sweep 26.4 ms| #Res BW 30 kHz

VBW 1 MHz Sweep 26.4 ms|
QOccupied Bandwidth Total Power 26.0 dBm QOccupied Bandwidth Total Power 25.9 dBm
8.9279 MHz

8.9354 MHz

Transmit Freq Error 1.136 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.359 MHz x dB -26.00 dB

Transmit Freq Error -2.959 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.338 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 64QAM,

Channel: MIDDLE, Modulation: 256QAM,
BW=10MHz

BW=10MHz
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‘ Appendix A: Test results Product: XR19AX35WM2/48Y
Specification: FCC 27
Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz

o Trig: Free Run AvglHold:>1010  Direction: Downlink S Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1 MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm

g B e s e e s

,F

1
it Nt st ity

e

Center 2.195 GHz Active Carrier(s) 1, Span 20 MHz|

Active Carrier(s) 1, Span 20 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms| #Res BW 30 kHz VBW 1 MHz

Sweep 264 ms
QOccupied Bandwidth Total Power 25.9 dBm QOccupied Bandwidth Total Power 25.8 dBm
8.9271 MHz 8.9254 MHz
Transmit Freq Error -1.334 kHz % of OBW Power 99.00 % Transmit Freq Error 4.938 kHz % of OBW Power 99.00 %
x dB Bandwidth 9,389 MHz x dB -26.00 dB x dB Bandwidth 9.320 MHz x dB -26.00 dB

Channel: TOP, Modulation: QPSK, Channel: TOP, Modulation: 16QAM,
BW=10MHz BW=10MHz
Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz Carrier Ref Freq 2.195000000 GHz Carrier Ref Freq: 2.185000000 GHz

o Trig: Free Run AvglHold:>1010  Direction: Downlink S Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1 MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm v Ref 25.00 dBm

T o B AN B TR T P N SR ey

,,,,,-...Mm.,p.-nm"‘ kS O — e Tl

Center 2.195 GHz Active Carrier(s) 1, Span 20 MHz| Center 2.195 GHz Active Carrier(s) 1, Span 20 MHz

#Res BW 30 kHz VBW 1 MHz Sweep 264 ms; #Res BW 30 kHz VBW 1 MHz Sweep 264 ms;

QOccupied Bandwidth Total Power 25.8 dBm QOccupied Bandwidth Total Power 25.8 dBm
8.9283 MHz 8.9319 MHz

Transmit Freq Error -2.478 kHz % of OBW Power 99.00 % Transmit Freq Error -1.581 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.331 MHz x dB -26.00 dB x dB Bandwidth 9.440 MHz x dB -26.00 dB

Channel: TOP, Modulation: 64QAM, Channel: TOP, Modulation: 256QAM,
BW=10MHz BW=10MHz
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Appendix A: Test results Product: XR19AX35WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 2. 187500000 GHz
S Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm

Active Carrier(s) 1, Span 30 MHZ
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 26.1 dBm
13.379 MHz

Transmit Freq Error 7.383 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.98 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=15MHz

Carrier Ref Freq: 2. 187500000 GHz
S Trig: Free Run AvglHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CC(s): 1

Ref 25.00 dBm

Pl
S Al el

Center 2.188 GHz Active Carrier(s) 1, Span 30 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms;

Occupied Bandwidth Total Power 26.0 dBm
13.374 MHz

Transmit Freq Error -2.367 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.90 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM,
BW=15MHz

Carrier Ref Freq 2.187500000 GHz Carrier Ref Freq: 2.187500000 GHz
Y Trig: Free Run AvgHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm

T M Y u—w-«w}

Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 26.0 dBm
13.369 MHz

Transmit Freq Error 223 Hz % of OBW Power 99.00 %
x dB Bandwidth 13.99 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq 2.187500000 GHz Carrier Ref Freq: 2.187500000 GHz
B Trig: Free Run AvgHold:>1010  Direction: Downlink
MFGain:Low #Atten: 16 dB Ext Gain: -31.30 dB Num CCis): 1

Ref 25.00 dBm

Active Carrier(s) 1, Span 30 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 26.1 dBm
13.379 MHz

Transmit Freq Error 7.383 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.98 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=15MHz

| Report reference 387704-4TRFWL

Page 31 of 313 |




